
 

 

CEQA Findings of Fact and Statement of Overriding Considerations

Folsom South of U.S. Highway 50 Specific Plan Project
 

SCH #2008092051

Prepared by:

May 2011



 



 
 

CEQA Findings of Fact and Statement of Overriding Considerations

Folsom South of U.S. Highway 50 Specific Plan Project

Prepared for:

City of Folsom
50 Natoma Street

Folsom, CA 95630

Contact:

David Miller
(916) 355-7222

Prepared by:

AECOM
2020 L Street, Suite 400

Sacramento CA 95811

Contact:

Francine Dunn/Principal
(916) 414-5800

May 2011

P 07110105.02 
60208180 017 



 



 

Folsom South of U.S. Highway 50 Specific Plan  AECOM 
City of Folsom and USACE i Findings of Fact and Statement of Overriding Considerations 
[...]
City of Folsom and USACE 37 Findings of Fact and Statement of Overriding Considerations 

ground, would result in a substantially greater footprint when compared to the Off-site Water Facility 
Alternatives. 

Secondly, in preliminary negotiations with EBMUD, EBMUD has been adamant that any capacity allocated to the 
City within the Freeport Project must be replaced or augmented throughout the remainder of EBMUD’s portion of 
the Freeport Project, which extends south to the Mokelumne River. This arrangement would be required to ensure 
that EBMUD’s service area is not adversely affected by a loss in conveyance capacity. Based on the City’s initial 
investigation, the level of improvements necessary to augment the capacity purchased by the City would render 
this alternative cost prohibitive. For these reasons, this “Water” alternative was not carried forward for further 
analysis in this EIR/EIS. 

Water Supply Exchange with Sacramento Municipal Utility District 

Under this alternative, the City would purchase up to 8,000 AFY of CVP Water from NCMWC and exchange this 
water supply with SMUD for up to 8,000 AFY of their CVP Water from the American River. SMUD has an 
existing water service contract with Reclamation that expires in 2012 for delivery of a maximum of 75,000 AFY 
via the FSC. 

SMUD currently has two primary water uses: (1) decommissioning Rancho Seco Nuclear Plant; and (2) cooling 
requirements at the Cosumnes Power Plant. At the Rancho Seco Nuclear Plant, water is currently diverted from 
the FSC for dilution of treated-radioactive wastewater, which is subsequently discharged to Clay Creek. The 
current NPDES Permit (R5-2007-0016) indicates that over time the reduction in the volume of radioactive liquid 
waste will also result in a corresponding reduction in the quantity of dilution water. The actual reduction in water 
use resulting from this activity is unknown. 

For the Cosumnes Power Plant, SMUD uses approximately 5,300 AFY to meet both phases of the Power Plant’s 
cooling and process water requirements (SMUD 2002). Based on these operational considerations, the City has 
assumed that SMUD would be capable of exchanging up to 8,000 AFY of its existing CVP water from the 
American River. 

Under this alternative, the City would construct raw and treated water facilities similar to those described for 
Water Supply Option 2, as described in more detail in Section 3B.18, “Water Supply” of the DEIR/DEIS, to 
facilitate diversion of the exchanged water from the FSC at the City’s existing turnout. The City would then 
purchase capacity within EBMUD’s dedicated portion of the Freeport Project to wheel up to 8,000 AFY of 
NCMWC water supply into the FSC. SMUD would then take delivery of the water from its existing intake 
downstream on the FSC. 

In addition to the agreements identified for the Off-site Water Facility Alternatives, this alternative would require 
an additional agreement with SMUD to facilitate the exchange beyond that described for the Off-site Water 
Facilities Alternatives. In addition, capacity within EBMUD’s portion of the Freeport Project would be required 
instead of SCWA’s. Given that negotiations between the City and SMUD and EBMUD regarding any exchange 
option remain preliminary at the time of the preparation of this EIR/EIS, this alternative was not considered 
sufficiently developed to enable for analysis within the DEIR/DEIS. 

Higher Central Valley Project Allocation from Natomas Central Mutual Water Company 

The City considered allocations of CVP Water of up to 15,000 AFY from NCMWC during the course of its 
evaluation. After completing intensive water demand analysis for the SPA, the City determined that 8,000 AFY 
would be sufficient to serve the SPA development when considering the potential for reductions during dry years. 
Acquiring any additional supplies could have potential growth implications and, therefore, were not pursued. 



 

AECOM  Folsom South of U.S. Highway 50 Specific Plan 
Findings of Fact and Statement of Overriding Considerations 38 City of Folsom and USACE 

2.8.3 PROPOSED OFF-SITE WATER FACILITY ALTERNATIVE – GERBER/GRANT LINE 

ROAD ALIGNMENT AND ON-SITE WTP 

Under the Proposed Off-site Water Facility Alternative, the City would integrate its water supply conveyance 
facilities with SCWA by purchasing an average of 6.5 mgd, plus an appropriate peaking factor, of dedicated 
capacity within the Freeport Project and wheeling raw water through Pipeline Segments 1 and 2 of the Freeport 
Project. As previously indicated and for purposes of analyses, the City has assumed that this capacity could be 
temporarily increased up to 10 mgd to accommodate periods of peak demands. 

Under the Proposed Off-site Water Facility Alternative, the City would construct a new 30-inch, raw-water 
conveyance pipeline that would connect with the pump station located in an area just northeast of the bifurcation. 
The raw-water pipeline would extend northeast approximately 16.5 miles from the bifurcation to the SPA. This 
pipeline length would result in a corridor under consideration of approximately 401-acres. An exact alignment has 
not been selected and, therefore, this alternative considers a 200-foot-wide corridor or a 100-foot-wide buffer off 
the roadway centerline along the alignment. In reality, a temporary construction easement would be more on the 
order of 60 feet with a permanent easement of approximately 10 feet to facilitate access by maintenance vehicles. 
Construction of the pipeline may involve two methods of pipeline construction: open-cut trenching and trenchless 
construction. Trenchless construction could be used to traverse creeks or waterways, drainages, major roadway 
intersections, or railroad rights-of-way. 

Near the bifurcation, at the intersection of Vineyard and Gerber Roads, the City would construct a 10-mgd 
capacity, raw water pump station to create the necessary operating pressure within the conveyance pipeline. 
As previously indicated, the pump station would operate on electricity with a total rated capacity of 1,700 HP. 
From the pump station, the conveyance pipeline under this alternative would parallel Pipeline Segment 4 of the 
Freeport Project along Gerber Road to Excelsior Road and from there traverse cross country to the FSC. The 
pipeline would then cross the FSC where it would intersect with Grant Line Road. The method of crossing the 
FSC will be determined in coordination with Reclamation. At Grant Line Road, the conveyance pipeline would 
transition to the north before intersecting White Rock Road. Once on White Rock Road, the alignment follows the 
roadway east to a newly constructed extension of Oak Avenue. At Oak Avenue, the conveyance pipeline would 
extend into the SPA to a new, approximately 10-acre On-site WTP. 

The On-site WTP would be constructed within the SPA at the approximate location shown in Exhibits 2-7 and 2-
26. A treated-water main would be constructed from the On-site WTP to connect with the backbone water 
infrastructure within the SPA. Under this alternative, the On-site WTP would have an ultimate capacity of 
approximately 10 mgd. 

Water Treatment Processes. The WTP would use conventional and/or advanced treatment technologies to treat 
water supplies from the Sacramento River that meet the drinking water quality objectives specified in Title 22 of 
the California Code of Regulations (CCR). These regulations specify drinking water quality standards (e.g., 
maximum contaminant levels (MCLs) for biological contaminants, disinfection by-products, lead, copper, 
radioactivity, and inorganic and organic chemicals (e.g., pesticides and herbicides). In addition, a residual 
disinfectant level would be maintained in the water supply to insure that the water remains free of pathogens. The 
residual disinfection level would be maintained in compliance with applicable drinking water regulations. 

The following components may be used at the WTP: 

► chemical oxidation system; 
► rapid mixing system; 
► pre-treatment system (flocculation/sedimentation); 
► filtration system; 
► chemical storage and feed systems; 
► filter backwash water supply system; 



 

Folsom South of U.S. Highway 50 Specific Plan   AECOM 
City of Folsom and USACE 39 Findings of Fact and Statement of Overriding Considerations 

► wash-water recovery and sludge thickening system; 
► sludge dewatering system; 
► operations and maintenance building; 
► site electrical and control systems improvements; and 
► site/civil improvements. 

Exhibit 2-27, page 2-87 of the DEIR/DEIS, shows a conceptual layout of the On-site WTP facility, including 
anticipated major physical features. The WTP facilities would be constructed of concrete and the exterior painted. 
The grit basins, flow split, flocculation and sedimentation basins, filters, equalization basins, and backwash 
clarification would be open-water areas. Membrane filtration may be considered as an alternative to the 
conventional treatment process. The administration/operations building, maintenance building, chemical building, 
electrical building, and treated water pump station(s) would be enclosed structures, constructed of concrete 
masonry units or steel. Buildings would be faced with materials such as stucco or split-face block. Steel structures 
would be painted to blend with the existing environment. 

 

Waste from the water treatment process would include grit from the grit basins, sludge removed from the 
sedimentation basins, filter backwash water, filter-to-waste water, sampling water, and sludge lagoon decant 
water. This waste would be treated with a polymer and then stored in an equalization basin. Solids from the grit 
and equalization basins and sludge from the sedimentation basin would be sent to sludge lagoons for drying. 
Lagoons would be constructed to allow for cycling and settling periods. Dried sludge would be transported to a 
locally-certified landfill or other suitable location for ultimate disposal. The lagoons would be routinely cleaned, 
and the dried sludge removed as needed. 

2.8.4 NO USACE PERMIT OFF-SITE WATER FACILITY ALTERNATIVE  

The No USACE Permit Off-site Water Facility Alternative would involve the same facilities described under the 
Proposed Off-site Water Facility Alternative above, and the conveyance pipeline would follow a similar route. 
However, the No USACE Permit Off-site Water Facility Alternative would avoid all direct impacts (i.e., fill) of 
waters of the U.S., which include wetlands, through the incorporation of trenchless construction technologies. 
Construction staging areas and the entry/exits for all trenchless construction activities would also be sited within 
non-sensitive areas and a minimum of 50 feet from waters of the U.S. At each location where trenchless construction 
would occur, the City would use a single or combination of trenchless technologies, including but not limited to, 
microtunneling, horizontal directional drilling (HDD), or jack-in-bore, to avoid these jurisdictional features. The 
new water treatment plant, regardless of its location, would not be placed within 50 feet of any waters of the U.S., 
including wetlands. Similar to the other “Water” Alternatives, all construction activities would occur within the 200-
foot corridor under consideration for northeastern portions of Zone 4 of the “Water” Study Area.  

2.8.5 OFF-SITE WATER FACILITY ALTERNATIVE 1. RAW WATER CONVEYANCE – 

GERBER/GRANT LINE ROAD ALIGNMENT AND WHITE ROCK WTP 

Under Off-site Water Facility Alternative 1, the City would construct facilities similar to those proposed under the 
Proposed Off-site Water Facility Alternative and described in Section 2.13.3 of the DEIR/DEIS. The City would 
integrate its water supply conveyance facilities with the Freeport Project and wheel raw water through Pipeline 
Segments 1 and 2 of the Freeport Project. Under Off-site Water Facility Alternative 1, the City would construct a 
new 30-inch, raw-water conveyance pipeline that would connect with the pump station located in an area just 
northeast of the bifurcation. As shown in Exhibit 2-26, the raw-water pipeline would extend northeast 
approximately 15.3 miles from the bifurcation to a new WTP south of the SPA. This pipeline length would result 
in a corridor under consideration of approximately 372 acres. Similar to the Proposed Off-site Water Facility 
Alternative, an exact alignment has not been selected for this alternative and, therefore, this alternative considers a 
200-foot-wide corridor or a 100-foot-wide buffer off the roadway centerline along the alignment. 



 

AECOM  Folsom South of U.S. Highway 50 Specific Plan 
Findings of Fact and Statement of Overriding Considerations 40 City of Folsom and USACE 

Similar to the Proposed Off-site Water Facility Alternative, a 10-mgd capacity, raw water pump station would be 
constructed near the Freeport Project bifurcation and would include a rated horsepower of 1,700 HP. From the 
pump station, the conveyance pipeline under this alternative would follow the same alignment as the Preferred 
Alternative up to a new WTP located southeast of the intersection of White Rock Road and Prairie City Road, at a 
City-proposed Corporation Yard. The White Rock WTP would be constructed on a 10-acre portion of a 68-acre 
parcel, Assessor’s Parcel Number (APN) 072-006-0052, and to the south of the City’s proposed Corporation 
Yard. A treated-water main would be constructed from the White Rock WTP to connect with the backbone water 
infrastructure within the SPA. Under this alternative, the White Rock WTP would have an ultimate capacity of 
approximately 10 mgd. 

Treatment process and facilities under this alternative would be similar to those described for the Proposed Off-
site Water Facility Alternative. At this time, the City has not determined whether it would annex the WTP site 
into its jurisdiction or whether it would seek development entitlements through Sacramento County and, 
therefore, the environmental analysis considers both options. 

2.8.6 OFF-SITE WATER FACILITY ALTERNATIVE 1A. RAW WATER CONVEYANCE – 

GERBER/GRANT LINE ROAD ALIGNMENT VARIATION AND WHITE ROCK WTP 

Off-site Water Facility Alternative 1A consists of a variation in the conveyance pipeline alignment for Off-site 
Water Facility Alternative 1. All other features of this alternative, including the WTP and pump station, would be 
similar to that of Off-site Water Facility Alternative 1. Off-site Water Facility Alternative 1A would realign the 
conveyance pipeline alignment so that it deviates from White Rock Road prior to the first curve north of the 
intersection of White Rock Road and Grant Line Road. The pipeline would travel north-northeast along a property 
line boundary, prior to re-intersecting with the Off-site Water Facility Alternative 1 alignment on the current 
White Rock Road right-of-way. Off-site Water Facility Alternative 1A would reduce the length of pipeline by 
approximately a quarter of a mile when compared to Off-site Water Facility Alternative 1. This pipeline length of 
15.2 miles would result in a corridor under consideration of approximately 364 acres. Similar to the Proposed Off-
site Water Facility Alternative, an exact alignment has not been selected for this alternative and, therefore, this 
alternative considers a 200-foot-wide corridor or a 100-foot-wide buffer off the roadway centerline along the 
alignment. 

2.8.7 OFF-SITE WATER FACILITY ALTERNATIVE 2. TREATED WATER CONVEYANCE – 

DOUGLAS ROAD ALIGNMENT AND VINEYARD SWTP 

Under Off-site Water Facility Alternative 2, the City would purchase 6.5 mgd, on average, of capacity within the 
Freeport Project and Vineyard SWTP.6 This capacity would be augmented with additional peaking capacity of up 
to 10 mgd within the Freeport Project and Vineyard SWTP, which is located on an 80-acre site on Florin Road 
between Bradshaw and Excelsior Roads, instead of constructing a new WTP. SCWA is nearing the completion of 